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Applicant ~ BENNIC COMPONENTS
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Address 82, HUI FENG XI S| ROAD,HUIZHOU, GUANG DONG PROVIENCE
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The following sample(s) and sample infor mation was/wer e submitted and identified by/on the

behalf of the client
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Finished Product Name
B 4 Bk Sample Name(s)
B H 3

Sample Received Date

FE s A H 19

Testing Period

g sk
Test Requested

xR 8 e 25 2R
Test M ethod/Test Result(s)

ICE SN

Please refer to the following page

%2 WL 7T Please refer to the following page
2014.10.13

Oct. 13, 2014

2014.10.13-2014.10.16

Oct. 13, 2014 to Oct. 16, 2014

ICE SN
Please refer to the following page(s).

ICE SN
Please refer to the following page(s).

Gl %
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Reviewed by “w
H 1
2014.10.17
Date

No. R169562651
J AR R 522 X 70 DX T
Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China
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J i 2 R

75 . 3

No. Finished Product F i % F5% Sample Name(s)

Name

1) CP % TIN PLATE COPPER COVERED STEEL WIRE

) CU # TIN PLATE COPPER WIRE

©) 558% 4% TIN-ZINCALLOY WIRE

4 SE4% ZINCWIRE

5 54 SILVERY WIRE

(6) 4 JE A S A Fi ik METALLIZED POLY PROPY LENE FILM
(7) 4 BB JIEIE METALLIZED POLY ESTER FILM

(8) S g i'é uv {EH SILVERY INK(UV)

(9) FILM ML UV AR BLACK INK(UV)

(10) | CAPACITORS A OIR AL

BLACK COATED TRANSPARENT ADHESIVE PLASTIC TAPE
) NGRS P
YELLOW COATED TRANSPARENT ADHESIVE PLASTIC TAPE

(12) 1 {4 B4 RIS WHITE EPOXY POTTING RESIN

(13) T IRAIE YELLOW EPOXY POTTING RESIN

(14) (0 FR4A IS BLACK EPOXY POTTING RESIN

(15) FE 0B 4 UA8 IF BROWN EPOXY POTTING RESIN

(16) JE¥ PLASTIC BEAD
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T I EE sk HRAE 2 K, X AR TP A (PD), BR(Cd), “K(Hg), 75
B (Cr(VI)), ZIREI(PBBS), % — Kk (PBDES)HEIT MR
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),

Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers(PBDES) in the submitted sample(s).

AR Test Method
W 5 HNEWIRES Mo s
Tested Item(s) Test Method M easured Equipment(s)
£y Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
%% Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
K Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
IEC 62321:2008 Ed.1 Annex B
& Hexavalent Chromium (Cr(V1)) UV-Vis
IEC 62321:2008 Ed.1 Annex C
EALIES
IEC 62321:2008 Ed.1 Annex A GC-MS
Polybrominated Biphenyls (PBBs)
EAT e Rl
IEC 62321:2008 Ed.1 Annex A GC-MS
Polybrominated Diphenyl Ethers (PBDES)
K45 R Test Result(s)
Ek% Result VEREI E
WERITE Tested Item(s) - TR
) ) ©) (4) MDL
Yt Lead (Pb) N.D. N.D. 65 mg/kg | 31 mg/kg 2 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. N.D. 2 mg/kg
7k Mercury (Ho) N.D. N.D. N.D. N.D. 2 mg/kg
NI BH B A A /
Hexavalent Chromium (Cr(V1)) | Negative | Negative | Negative | Negative
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K45 R Test Result(s)
Ek% Result ¥ W ol
WERITH Tested Item(s) - TR
(5 (6) () (8) MDL
H+ Lead (Pb) N.D. N.D. N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. N.D. 2 mg/kg
7K Mercury (Hg) N.D. N.D. N.D. N.D. 2 mg/kg
N.D. N.D. N.D. 2 mg/k
St o kg
Hexavalent Chromium (Cr(VI)) _ /
Negative
£E 8 Result R
MRITH Tested Item(s) = TR
(9) (10) (11) (12) MDL
i Lead (Pb) N.D. N.D. N.D. N.D. 2 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. N.D. 2 mg/kg
7K Mercury (Hg) N.D. N.D. N.D. N.D. 2 mg/kg
NI
N.D. N.D. N.D. N.D. 2 mg/k
Hexavalent Chromium (Cr(VI)) mykg
Ek% Result ¥ W ol
MERITH Tested Item(s) = TR
(13) (14) (15) (16) MDL
H+ Lead (Pb) N.D. N.D. N.D. | 7mgkg 2 mg/kg
% Cadmium (Cd) N.D. N.D. N.D. N.D. 2 mg/kg
7K Mercury (Hg) N.D. N.D. N.D. N.D. 2 mg/kg
DN
ol : ND. | ND. | ND. | ND. 2 mg/kg
Hexavalent Chromium (Cr(VI))
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il g5 R Test Result(s)

N f

TRAIMEH Tested Item(s) %R Resilt TR
® | o ®] 0O MDL
Z R Polybrominated Biphenyls(PBBs)
—JRIPEZE Monobromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
YRR Dibromobipheny! N.D. | ND. | ND. | N.D. 5 mg/kg
IR Tribromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
VUSRI Tetrabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
7S IRIBEZR Hexabromobi phenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
LIRIPK Heptabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
JURIE Octabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
JUIRIKZR Nonabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
IR 2K Decabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
Z R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— R K Monobromodipheny! ether N.D. | ND. | ND. | N.D. 5 mg/kg
YR 5P Dibromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
— R — K[ Tribromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
VU — K Tetrabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
.9 — KT Pentabromodi pheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
75 KTk Hexabromodi pheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
LR KTk Heptabromodi phenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
J\IR — K% Octabromodipheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
JUIR — K1 Nonabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
- KTk Decabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
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il g5 R Test Result(s)
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TRAIMEH Tested Item(s) %R Resilt TR
1) | @ | @@ | @ MDL
Z R Polybrominated Biphenyls(PBBs)
—JRIPEZE Monobromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
YRR Dibromobipheny! N.D. | ND. | ND. | N.D. 5 mg/kg
IR Tribromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
VUSRI Tetrabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
7S IRIBEZR Hexabromobi phenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
LIRIPK Heptabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
JURIE Octabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
JUIRIKZR Nonabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
IR 2K Decabromobiphenyl N.D. | N.D. | N.D. | N.D. 5 mg/kg
Z R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— R K Monobromodipheny! ether N.D. | ND. | ND. | N.D. 5 mg/kg
YR 5P Dibromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
— R — K[ Tribromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
VU — K Tetrabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
.9 — KT Pentabromodi pheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
75 KTk Hexabromodi pheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
LR KTk Heptabromodi phenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
J\IR — K% Octabromodipheny! ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
JUIR — K1 Nonabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
- KTk Decabromodiphenyl ether N.D. | N.D. | N.D. | N.D. 5 mg/kg
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il g5 R Test Result(s)
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WERITH Tested Item(s) %R Result JrisR
w | 1 | e MDL
Z R Polybrominated Biphenyls(PBBs)
— ¥R Monobromobiphenyl N.D. N.D. N.D. 5 mg/kg
YRR Dibromobipheny! N.D. N.D. N.D. 5 mg/kg
—IRIBER Tribromobiphenyl N.D. N.D. N.D. 5 mg/kg
DY YREX K Tetrabromobiphenyl N.D. N.D. N.D. 5 mg/kg
FIREEA Pentabromobi phenyl N.D. N.D. N.D. 5 mg/kg
7S IRIBEZR Hexabromobi phenyl N.D. N.D. N.D. 5 mg/kg
LRI Heptabromobipheny! N.D. N.D. N.D. 5 mg/kg
JIRIE K Octabromobiphenyl N.D. N.D. N.D. 5 mg/kg
JLIRIER Nonabromobiphenyl N.D. N.D. N.D. 5 mg/kg
IR Decabromobiphenyl N.D. N.D. N.D. 5 mg/kg
Z R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
— R K Monobromodipheny! ether N.D. N.D. N.D. 5 mg/kg
R Kl Dibromodipheny! ether N.D. N.D. N.D. 5 mg/kg
— ¥R KT Tribromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
VU — 2Tk Tetrabromodipheny! ether N.D. N.D. N.D. 5 mg/kg
.9 — KT Pentabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg
7SR KTk Hexabromodi phenyl ether N.D. N.D. N.D. 5 mg/kg
IR KTk Heptabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
J\IR K1k Octabromodi pheny! ether N.D. N.D. N.D. 5 mg/kg
JLIR KTk Nonabromodiphenyl ether N.D. N.D. N.D. 5 mg/kg
TR — ik Decabromodipheny! ether N.D. N.D. N.D. 5 mg/kg
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TUIRAE T BRI HEIR Tested Sample/Part Description

(1) AHROEERSE

(9) A aE Black ink

Metal with silvery plating

(2 HROHEEREE

(10) H{ i Black adhesive tape

Metal with silvery plating

(3) W ejELk

(11) (k7 Yellow adhesive tape

Silvery metal wire

(4) WOEEL

(12) At g Whiteresin

Silvery metal wire

(5) WHAAESEEL

Silver-white metal wire

(13) G Yellow resin

(6) ML Silvery film (14) BWE Black resin

(7) MR Sivery film (15)  FE{OBI)IE Brown resin

(8) HifiyhsE Silvery ink (16)  F ([ {4A Yellow solid
TR TR, 8, RZBEMETEEER.

Note:

£

Remark:

-N.D. = R (NI vERI )

-mg/lkg = ppm= 11 Ji5r2 )L

SRR ST AR, IR 50cm? (A i A HCHH SR (VA 1S i PR
JZ /T 0.02mg/kg

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(V1), the detected Cr(V1) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.

LARE B BRI S SCLOIG041424E, HAMRELERZ Hild, Rk HE SCL01G041424E
R . AREHRSREFRIERERBEE KR ERAE.

2R E S B RN IR A A IO TR .

1.Thistesting report displacesthe original report of No.SCL 01G041424E and the
original one No.SCL 01G041424E was invalid since the date of thistesting report
released. The end sign of report number R1representsthe revised version.

2.The end sign of report number E representsthe bilingual version.
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KIFRFE Test Process
1. 45 Lead(Pb), 4% Cadmium(Cd)
PREFE T A iR S R
Weigh sample and placeit > JIWNEf Arwnl :> - TH AR
inavessal Add digestion reagent Digest the sample
A I8 R
_ | ATk (— L ol S
Dry Ashing/ Residue
Fil ICP-OES BT ER Alkali Fusion/ <: SRR/
Analyzed by deionized water
ICP-OES T
Solution
2. 7k Mercury(Hg)
Fk IR T M i 8 TS TR A e Y

Digest samplein microwave

Weigh sample and placeitina >
digestion oven

microwave digestion vessel Add digestion reagent :

FEMRE
_ sl = -
Alkali Fusion/ Residue T
I ICP-OES | |3 7/kues Acid Dissol ution = R
I (= Make up with (— Filtration
Analyzed by deionized water
|CP-OES -

Solution
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3. 23r#& Hexavalent Chromium (Cr (V1))
(DIEC 62321:2008 Ed.1 Annex B

O R P FH 7K 2 B o JE T R 2R
Take a portion of = Extraction with nay Filter and remove

the sample boiling water the sample

I

il UV-Vis 37 PRI R 39 i
K—] K—] Adjust the pH value
Analyzed by UV-Vis Add test solution of the sol ution

(2)IEC 62321:2008 Ed.1 Annex C

PRI T HEIE A : IR : 90-95°C i 3 /i
W?gu za(r:r;ali(zalar}?ar;lkace Add digestion solution Heat at 90-95°C for 3 hours
1!
IRV gﬂ%ﬁiﬁ EH ;E A, 1Lk
- K—— AdjustthepH value {—] :
Add test solution of the solution N Cool and filter
]!
A pH H M ZEFKER F UV-Vis 23 #7
Adjust the pH value = Make up with 1 3 |
of the solution deionized water Anelyzed LBV ¥is
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4. ZREZE Polybrominated Biphenyls(PBBS),
Z R —ZKWF Polybrominated Diphenyl Ether S(PBDES)
Sl p O s VR 25 , T
FREFf RS A WIE AL TR ZE T
Weigh sampleand place  —) Extracted with nay
itinathimble organic solvent Concentrate the extract
— Make up with K—] Transfer theextractintoa

Analyzed by GC-MS

organic solvent

volumetric flask
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Jlih B A
Photo(s) of the Finished Product(s)
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PR B

Photo(s) of the sample(s)

3) (4)

Hetling
CENTRE TESTING INTERNATIONAL CORFORATION G 3 400-6TB8-333
Complaint call: 0755-3368 1700 Complaint E-mail: complaint@cti-cert.com E-mail:info@@cti-cert.cam www . cti-cert.com
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Photo(s) of the sample(s)

© ©
| :Ef% I I»Ilhuhnlulml»numnm.un.E
= = F‘ 4_;;‘
Bleom /fH fHJIHHJH f[mrf;m,mqu||||||||||||||u|||m\ln1\1n\\m\\\m\\\\\\\\\\\m\\\\\ ;;;,m_ ’HH,UHJ’IHJHIJI[IHWIII-IIIH"III|IIIl]ill'.llll'qlll'u‘lﬂl}ill?lr
1 2 3 c‘r' 0 1 2 3 i & 4 L
SCL01G041424

CTi °

(8)

(7)

LA
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L
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www . cti-cert.com

CENTRE TESTING INTERNATIOMAL CORPORATION
Complaint E-mail: complaint@cti-cert_com E-mail:info@@cti-cert.com

Complaint call: 0755-33681700
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(R
Photo(s) of the sample(s)

(9) (10)

i mwu 0
JMNRNR l*TW\““\’WWW

112 13 14 15

10

o 1 4 5 8 T RN

o (WA
Pl g ,H[ ll“’i”"l‘"\""l”'|""I”"]""l"“\““l“"\“‘ﬂ““T“\“WWWW cri
2 3 4 5 6 7T 8 9 11 12 43 14 ¢ " —
SCL01G041424 }l ﬂ
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(11)
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¥ S 400-67B8-333
wWww . cti-Cert.com

CENTRE T[‘"'IHG NT RMATIOMAL CGRF‘OR‘I&T ON
Complaint call: 0755-33681700 omplaint E-mail: complainti@@cti-cert_com E-mai
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A
-1
P
Photo(s) of the sample(s)
(13) (14)
E PR/ Eall
| © gt ] @ ,\

A,_;f/ J =

.E -

o =1 i gm0 OOAOEERE TP OOE RO ORTE DAY MR UOCEREOUY| TRV ACORRRRRUAA R

#fiem /i IHIHWJHI‘IHIJHHJIHI]'JIN’|l|||!|lll|||||I|I|1lIi\1|l|\l|Il\lln\ll\l\\\\\\\\\\\\\\\\ ;." o/ 1’ , 2{ ’ :’. ‘ l I |5 | L \ \7 \ \8\ \5

a 1 2 3 4 5 6 8
i i ) T T
| SCL0O1G041424 SCL01G041424
(15) (16)
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*** End of Report ***

R 35 T HE N7 e IR L T B8, AR SR 4 RO 32 AL S 45T RZE CTI
MGER Y AR -

Thetest report is effective only with both signature and specialized stamp. The result(s) shown in this

TomEE, A
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.



